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Product :dc MicroParticle Stopper Mask Brand ’
PR S s B4 25 e
Model deCX01 Eends KN95
HH B HERHEE R B A IR ] v L
Applicant Dacian Technology Material CO., Ltd. Applicant Tel. '
BTy R TTAR XL EE 2438 # 8 5
U No. 8, Lan 2438, JunGung Rd. Daijia Dist, Taichung City, Taiwan
£l TR R 0 A ] BT | ooc 4 oss1087
Manufacturer Dacian Technology Material CO., Ltd. Manufacturer Tel.
A S S B TTA X 2 E I 2438 4 8 5
Manufacturer
Add. No. 8, Lan 2438, JunGung Rd.Daijia Dist, Taichung City, Taiwan
l:] £
ﬁﬁﬂﬁﬁ EEFzElﬁﬁ =N
Sample 20
; Manufactured Date
Quantity
FERRE o
Sample .7U&¥ ﬁU*?[ﬂ?@ 2019. 12: 19
e intact Date Received
Condition
= H = 1 *
H d R i B ereE
Sample Gray folding mask Sample Deliverer tanay Hung
Characteristic
GB2626-2006 (FFARETTFFan B W 38 205 UL 0TI 28 )
38 A 4 GB2626-2006 {Respiratory protective equipment — Non-powered air-
: purifying particle respirator)
T SRR, RS IR
PR Filter efficiency, Inhalation resistance, Exhalation resistance
ZHE AR AKHE GB 2626-2006 (WP F & B WRGL 3EBR BRI AR 28) 638, BUE W
iR ﬁ%%%?[aé\u
The samples were tested in accordance with GB 2626-2006 {Respirdtory protective
I% equipment — Non—powered airpurifying particle respirator) , and data are listed
in the test result summary.
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Standard Requirement Test Result .| Note
No. |Test Item Conclusion
Clause
WIgaLaER|
® | AR
S Initial | Loading
Sample number filter filter
efficiencylefficiency
&) (n)
1#| 99.2 % 99.0 %
28| 99.2 % 98.8 %
3| 99.0 % 99.0 %
KN90= 90. 0%
481 99.1 % 98.9 %
KN95= 95. 0%
KN100=> 99. 97% fapm |OF) 9.1 % [ 98.9 %
As received) gy | 99 1 9% | 98.9 %
MRS A E: #] 99.1 % | 99.0 %
it Flow conditioning: x
e Bt e T 8| 99.1 % 98.9 % (=]
1 3 ; - Pass ——
Filter 2 Single filter: " i
= 2 981 99.2 % 99.0 % -
efficiency (85+4) L/min : e
108] 99.2 % 98.9 %
11#| 98.8 % 98.5 %
HuE  |12%) 98.8 % | 98.6 %
rat i
Temperature| ;o0 o8 9 9 | 98.4 %
and !
humidity |144| 98.9 % | 98.5 %
conditioned
158 99.0 % 98.5 %
KN 2.
BHRME: (2545)C
Ambient temperature: > =
e . J"\Ile.iEHt tr,mpf.mture: 24 G
o= HIXHERE: 32 %
MRHERE: (30+10) % R e
: rr Relative humidity: 32 %
Relative humidity :

(30410) %
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Standard| Requirement Test Result | Note
No.| Test Item Conclusion|
Clause
16# 118 Pa
RALH
= As received
s 174 118 Pa
2 e 55 | <350P é? gy
Inhalation ' - i~ RS e ¥ Pass
resistance TR :
Temperature and
humidity | 94 123 Pa
conditioned
16# 24 Pa
As received
;;j? 178 24 Pa &
3 5.5 | <o % e
Exhalation 20 p— Pass
_ EPERETMEE | 188 29 Pa
resistance Temperature and
humidity
conditioned 19% 29 Pa
T
Sample photo
U5 PEE 95 P T A 2 A -
Temperature and humidity conditioning
a) fERE R 38°C, MXHEAE A S5%AUA B E 24h;
% g for 24h to a temperature of 38°C and a relative humidity of 85%;
Note b) R E R T0°C B T B E 24h;
for 24h to a dry temperature of 70°C;
c) TEIRE N-30°C IR BE i E 24h.
for 24h to a temperature of -30°C.
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CAUTION
BET “RBREETAE ARBEHLERL.

THE REPORT IS INVALID WITHOUT TEST REPORT SEAL AND SEAL
OF THE TEST AGENCY.

EBERREAME ‘RBREEAE IRWBANAETN.

ANY COPY OF THE REPORT IS INVALID WITHOUT TEST REPORT
SEAL AND SEAL OF THE TEST AGENCY.

GRERER. T HINEAZERE

THE REPORT IS INVALID WITHOUT SIGNATURES OF MAIN
INSPECTOR, AUDITER AND THE TEST APPROVAL.

THE TEST REPORT IS INVALID IF MODJE

APPLICANT TEST REPORTS REFER ONEY TO THE SAMPLES

TESTED.
AT o

NOT ALLOWED WITHOUT
AGENCY.

PARTIAL COPY OF THE REPORT IS
WRITTEN AUTHORIZATION OF THE TE

B %, ERSHRFARREEEAETL G50

Account Name: The PRC Quality Supervision and Testing Center for Personal Protection
Equipment
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Bank: ICBC Beijing Taoranting Branch
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2. 02000491090249002—258

Account:02000491090249002-58
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Add: No. 55 Taoranting Road, Xuanwu District, Beijing, China
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4. 100054

Post Code: 100054
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1%: 010—63520770

Tel: +86-10-63520770
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H. 010—63520770

Fax:+86-10-63520770



